HEERT 5511BS

made for garden

35 34 33 -_\‘-'c\
g /Y
i ,i:f J ‘ ‘f‘zi ‘l _\- \:" ﬁ.

&7 Procy



HEERT 5511BS

made for garden

Position Part number Nazev Name
1 546010001 Bowden plynu Throttle cable
2 540B00002 Pravy kryt paky plynu Right cover
3 540B00004 Levy kryt paky plynu Left cover
4 540B00003 Matice M6 Nut M6
5 540010035 Podlozka Washer
6 540B00005 Podlozka Washer
7 540B00007 Paka plynu Throttle lever
8 551100108 Madlo paky Lever handle
9 540B00009 Sroub M4x6 Bolt M4x6
10 540010001 Navlek madla Upper handle cover
11 551100111 Bowden brzdy motoru Flameout cable
12 S-06*55 Sroub M6x55 Bolt M6x55
13 540B00014 Paka brzdy motoru Flameout pulling pole
14 555600021 Drzak madla startéru Starter handle hook
15 555600022 Matice M6 Nut M6
16 551100009 Horni madlo Upper handle
17 555600025 Sroub madla Handle bolt
18 555600026 Podlozka Washer
19 555600027 Cep 5x20 Pin 5x20
20 551100013 Paka rychloupinani Fast locking handle
21 551100014 Spodni madlo Lower handle
22 M-08 Matice M8 Nut M8
23 551100016 Sroub M8x20 Bolt M8x20
24 540010015 Sroub spodniho madla Lower handle bolt
25 551100018 Pravy drzak spodniho madla Right bracket of lower handle
26 551100019 Hiebe zdvihu se€eni Height adjusting board
27 551100020 Sroub M8x16 Bolt M8x16
28 551100021 Sroub Bolt
30 551100023 Usmérnovac boéniho vyhozu Side discharge protecting cover
31 M-06 Matice M6 Nut M6
32 546010042 Paka zdvihu seleni Height adjusting lever
33 S-06*16 Sroub M6x16 Bolt M6x16
34 546010063 Zadni kolo Rear wheel
35 546010062 Poklice zadniho kola Rear wheel cover
36 540010035 Podlozka Washer
37 551100030 Zadni osa kol Rear wheel axle
38 410000043 Pouzdro zadni osy Rear axle bushing
39 551100032 Tahlo zdvihu se€eni Height adjusting rod
40 540B00003 Matice M6 Nut M6
41 P-08 PodloZka 8 Washer 8
42 540B00044 Sroub Bolt
43 551100036 PFedni osa kol Front wheel axle
44 540B00045 PruzZina Spring
45 540010025 Podlozka Washer
46 540B00005 Podlozka Washer
47 410000056 Predni kolo Front wheel
48 410000057 Poklice pfedniho kola Front wheel cover
49 540010031 Sroub noze Blade bolt
50 410000052 Podlozka Sroubu noze Blade bolt washer
51 555600079 NGz Blade
52 540010029 Unas$ec noZe Blade holder
53 551100046 Klinek unasece Klinek unasece
54 555600078 PodlozZka Washer
55 540010039 Sroub M8x38 Bolt M8x38
56 540010040 Podlozka Washer
58 410000068 Pruzina Spring




HEERT 5511BS

made for garden

Position Part number Nazev Name
59 M-05 Matice M5 Nut M5
60 551100053 Gumova zastérka Rubber strip
61 551100054 Lista Bar
62 551100055 Sroub M5x12 Bolt M5x12
63 551100056 Levy drzak spodniho madla Left bracket of lower handle
64 546010029 KFidlova matice Knob nut
65 25261100102 Svorka bowdenu Cable clamp
66 551100059 Klapka bo&niho vyhozu Side discharge flap cover
67 DY0218-15A LoZisko kola Wheel bearing




